
R
ep

lacem
en

t P
arts

S
to

ck #
..............D

escrip
tio

n
D

T
X

C
4100

.........A
ir F

ilter S
et..........130,131,132,133,134,C

x1pc
D

T
X

C
4101 ........A

ir F
ilter E

lem
ent..................................132

x1pc
D

T
X

C
4102

.........B
all C

up S
et R

ear..................70,71,72,73
x2pcs

D
T

X
C

4103
.........B

all E
nd 7.8 x 7m

m
..............................61 x2pcs

D
T

X
C

4104
.........B

all E
nd 7.8 x 9m

m
..............................73

x2pcs
D

T
X

C
4105

.........B
all E

nd 7.8 x 10.5m
m

.........................72
x2pcs

D
T

X
C

4106
.........B

all E
nd 6.8 x 9m

m
..............................36

x6pcs
D

T
X

C
4107

.........B
all E

nd 6 x 13m
m

 ............................141
x4pcs

D
T

X
C

4108
.........B

all E
nd 6.8 x 6.3m

m
.........................142

x4pcs
D

T
X

C
4109

.........B
ody (R

ed)..................................................x1pc
D

T
X

C
4110

.........B
ody (B

lue)..................................................x1pc
D

T
X

C
4111

.........B
ody (O

range).............................................x1pc
D

T
X

C
4112

.........B
ody (B

lack)................................................x1pc
D

T
X

C
4113

.........B
ody (P

urple)
..............................................x1pc

D
T

X
C

4114
.........B

ody (G
reen)...............................................x1pc

D
T

X
C

4115
.........B

ody C
lip

............................................143
x4pcs

D
T

X
C

4116
S

T......B
ody M

ount F
/R

 S
et..........................92,93 x1pc

D
T

X
C

4117
.........B

race Front.............................................98
x1pc

D
T

X
C

4118
S

T......B
race C

enter S
et...............................94,95

x1pc
D

T
X

C
4119

.........B
race Front H

inge P
in

..........................100
x1pc

D
T

X
C

4120
.........B

race C
enter D

ifferential........................19
x1pc

D
T

X
C

4121
.........B

rake C
am

 F
&

R
 S

et..........24,25
x1pc, G

x2pcs
D

T
X

C
4122

.........B
rake D

isk
............................................20

x2pcs
D

T
X

C
4123

.........B
rake C

aliper........................................21 x4pcs
D

T
X

C
4124

.........B
rake P

ad
.............................................22

x4pcs
D

T
X

C
4125

.........B
rake Lever

..........................................23
x2pcs

D
T

X
C

4126
S

T......B
ulkhead F

/R
 D

ifferential...53,54
x1pc, B

x2pcs
D

T
X

C
4127

S
T......B

ulkhead C
enter D

ifferetial...................16
x1pc,

17,18
x2pcs, E

x4pcs
D

T
X

C
4128

.........B
ulkhead S

crew
 P

in S
et..............120,121

x2pcs
D

T
X

C
4129

S
T......B

um
per Front..........................................55

x1pc
D

T
X

C
4130

.........C
hassis P

late
.......................................107

x1pc
D

T
X

C
4131

S
T......C

hassis S
ide G

uard S
et....................90,91

x1pc
D

T
X

C
4132

.........C
lutch B

ell S
et 13T

........135,S
,R

x1pc, Q
x2pcs

D
T

X
C

4133
.........C

lutch S
hoe .......................................136

x3pcs
D

T
X

C
4134

.........C
lutch N

ut.............................................138
x1pc

D
T

X
C

4135
.........C

lutch S
pring

......................................137
x3pcs

D
T

X
C

4136
.........D

ecal S
heet.................................................x1pc

D
T

X
C

4137
.........D

iff Internal G
ear S

et............1,2
x2pcs, 3

x4pcs
D

T
X

C
4138

.........D
ifferential F

/R
 D

rive Joint......................4
x2pcs

D
T

X
C

4139
.........D

ifferential S
haft S

et.............5,6 x2pcs, 7 x4pcs
D

T
X

C
4140

.........D
ifferential C

ase
...........................8,9,10,A

 x1pc
D

T
X

C
4141

.........D
ifferential C

enter D
rive Joint...............12 x2pcs

D
T

X
C

4142
.........D

iff R
ing &

 P
inion G

ear...9,13,14 x1pc, C
 x4pcs

D
T

X
C

4143
.........D

og B
one C

enter S
et....................104,105 x1pc

D
T

X
C

4144
.........D

og B
one F

/R
.....................................106 x2pcs

D
T

X
C

4145
.........D

rive H
ex F

/R
..............................108,109 x2pcs

D
T

X
C

4146
.........D

rive A
xle Front S

tub S
et...............102,D

 x2pcs
D

T
X

C
4147

.........D
rive A

xle R
ear S

tub S
et................103,D

 x2pcs
D

T
X

C
4148

.........D
rive C

up C
enter..............................15,D

 x2pcs
D

T
X

C
4149

.........E
xhaust P

ipe M
ount................113,114,A

,I x1pc
D

T
X

C
4150

.........E
xhaust M

anifold &
 S

pring
.....126,127,128 x1pc

D
T

X
C

4151
.........E

xhaust P
ipe C

oupler
..........................125 x1pc

D
T

X
C

4152
.........E

xhaust Tuned P
ipe

..........................129,A
 x1pc

D
T

X
C

4154
.........E

ngine M
ount..........115,116 x1pc, P,N

,O
x4pcs

D
T

X
C

4155
.........F

lyw
heel...............................................139 x1pc

D
T

X
C

4156
.........F

uel Tank 125cc
.........112 x1pc, 111,M

,E
 x2pcs

D
T

X
C

4157
S

T......H
ub Front C

-C
arrier..........56,57 x1pc, 58

x4pcs
D

T
X

C
4158

S
T......H

ub R
ear C

arrier..............68,69 x1pc, 67
x4pcs

D
T

X
C

4159
.........K

ingpin B
ushing

....................................58
x4pcs

D
T

X
C

4160
.........K

nuckle A
rm

.......................75,76
x1pc, L

x4pcs
D

T
X

C
4161

.........Linkage S
teering

...............35
x1pc, 34,36

x2pcs

D
T

X
C

4162
.........Linkage T

hrottle &
 B

rake W
ire S

et........32
x1pc,

31,33 x3pcs, G
,G

G
x4pcs

D
T

X
C

4163
S

T......Linkage S
ervo H

orn S
et...................28,30 x1pc,

E
,H

 x2pcs, 29 x3pcs
D

T
X

C
4164

S
T......R

adio S
ealed B

ox
.........37,38,39

x1pc, B
 x6pcs 

D
T

X
C

4165
.........R

od Front U
pper C

am
ber.....................62

x2pcs
D

T
X

C
4166

.........R
od R

ear U
pper C

am
ber

.....................74
x2pcs

D
T

X
C

4167
.........S

crew
 P

in 3 x 18m
m

..........................117
x4pcs

D
T

X
C

4168
.........S

crew
 P

in 3 x 35m
m

..........................118
x2pcs

D
T

X
C

4169
.........S

crew
 P

in 3 x42m
m

...........................119
x2pcs

D
T

X
C

4170
S

T......S
ervo Tray S

et....................26
x1pc, 27,B

x4pcs
D

T
X

C
4171

.........S
ervo S

aver S
pring &

 P
ost...........49,50,51 x1pc

D
T

X
C

4172
.........S

hock Front S
et A

ssem
bled

...........142,148,149,
150,151,152,153,155,157,158,159,
160,162,163,II,JJ

x2pcs, M
 x4pcs

D
T

X
C

4173
.........S

hock R
ear S

et A
ssem

bled
...........142,148,149,

150,151,152,154,156,157,158,159,
161,162,163,II,JJ

x2pcs, M
 x4pcs

D
T

X
C

4174
.........S

hock Front B
ody &

 C
ap

.............149,155
x2pcs

D
T

X
C

4175
.........S

hock R
ear B

ody &
 C

ap
.............149,156

x2pcs
D

T
X

C
4176

.........S
hock Internal P

art S
et..............153,154

x2pcs,
150,151,152,157,158,II,JJ x4pcs, M

x8pcs
D

T
X

C
4177

.........S
hock P

lastic P
art S

et...148,159,162,163 x4pcs
D

T
X

C
4178

.........S
hock Front S

pring
.............................160 x2pcs

D
T

X
C

4179
.........S

hock R
ear S

pring
.............................161

x2pcs
D

T
X

C
4180

.........S
hock Front Tow

er..................................99 x1pc
D

T
X

C
4181

.........S
hock R

ear Tow
er................................101 x1pc

D
T

X
C

4182
.........S

teel S
pur G

ear 46T
............9,11 x1pc, B

 x4pcs
D

T
X

C
4183

S
T......S

teering B
ellcrank S

et..................42,43,44 x1pc
D

T
X

C
4184

.........S
teering P

ost......................................45,I x2pcs
D

T
X

C
4185

.........S
teering B

ushing S
et..................46,47,48 x2pcs

D
T

X
C

4186
.........S

teering D
raglink....................................52 x1pc

D
T

X
C

4187
S

T......S
uspension Front Low

er A
rm

...............64 x2pcs
D

T
X

C
4188

S
T......S

uspension R
ear Low

er A
rm

...............66 x2pcs
D

T
X

C
4189

S
T......S

usp Front U
pper A

rm
 S

et.........59,60,61 x2pcs
D

T
X

C
4190

.........S
usp H

inge P
in 3 x 40m

m
.....63 x2pcs, J x4pcs

D
T

X
C

4191
.........S

usp H
inge P

in 4 x 68m
m

....65 x2pcs, K
 x4pcs

D
T

X
C

4192
S

T......S
usp A

rm
 M

ount B
lock S

et.....81,82,83,84 x1pc
D

T
X

C
4193

S
T......S

usp A
rm

 R
ear M

ount B
lock 3°.............79 x1pc

D
T

X
C

4194
S

T......S
usp A

rm
 R

ear M
ount B

lock 2°.............80 x1pc
D

T
X

C
4195

.........T
ie R

od S
teering

.............78 x2pcs, 36,77 x4pcs
D

T
X

C
4196

.........T
ire w

/W
heel.........................122,123,124 x2pcs

D
T

X
C

4197
S

T......Transponder M
ount S

et.....................40,41 x1pc
D

T
X

C
4198

.........W
heel N

ut...........................................110 x4pcs
D

T
X

C
4199

.........W
heel.................................................122 x2pcs

D
T

X
C

4200
S

T......W
ing M

ount S
et......................85,86,87,88

x1pc,
89 x3pcs, B

 x6pcs
D

T
X

C
4201

.........W
ing

.......................................96
x1pc, 97 x2pcs

D
T

X
C

4202
.........S

crew
 P

in 3 x 15m
m

 .........................144 x4pcs
D

T
X

C
4204

.........S
crew

 P
in 3 x 27m

m
..........................145 x4pcs

D
T

X
C

4205
.........S

crew
 P

in 3 x 45m
m

..........................146 x2pcs
D

T
X

C
4206

.........F
lyw

heel C
ollet.....................................140 x1pc

D
T

X
G

0568
........E

xhaust G
asket....................................147 x1pc

D
T

X
Z

1097
.........Instruction M

anual.......................................x1pc
D

T
X

Z
1098

.........E
xploded V

iew
/P

arts List.............................x1pc

To order replacem
ent parts or to send your m

odelin for repairs
covered 

under 
w

arranty, 
you 

should 
send 

your 
m

odel 
to

D
uraTrax’s authorized U

.S
.repair facility:

H
obby S

ervices
3002 N

.A
pollo D

rive, S
uite 1, C

ham
paign, Illinois 61822

A
ttn.S

ervice D
epartm

ent
P

hone:(217) 398-0007  9:00 A.M
.- 5:00 P.M

.
C

entral T
im

e M
-F

E
-M

ail: h
o

b
byservices@

h
o

b
b

ico
.co

m
S

T
 in

d
icates S

tress-Tech
™

p
art

™

S
to

ck #
..............D

escrip
tio

n
D

T
X

C
1535

......5x10m
m

 B
all B

earing
..............................Q

x2pcs
D

T
X

C
1561

......6x10m
m

 B
all B

earing
...........................B

B
 x2pcs

D
T

X
C

1585
......8x16m

m
 B

all B
earing

...........................C
C

x2pcs
D

T
X

C
2415

......A
ntenna Tube

.........................................F
F

x2pcs
D

T
X

C
4162

......Linkage C
ollar

......................................G
G

x4pcs
D

T
X

C
4207

......4x12m
m

 R
ound H

ead M
achine S

crew
..L

x10pcs
D

T
X

C
4208

......3m
m

 O
-R

ing
..........................................M

x10pcs
D

T
X

C
4209

......E
ngine M

ount S
crew

...............................P
x4pcs

D
T

X
C

4210
......4x12m

m
 R

ound H
ead S

/T
 S

crew
..........X

x10pcs
D

T
X

C
4211

......4x22m
m

 R
ound H

ead S
/T

 S
crew

..........Y
x10pcs

D
T

X
C

4212
......2.5m

m
 Lock N

ut.....................................II
x10pcs

D
T

X
C

4213
......S

hock C
-C

lip
........................................JJ

x10pcs
D

T
X

C
4214

......D
ifferential S

eal O
-R

ing (S
m

all).............9
x10pcs

D
T

X
C

4215
......D

ifferential S
eal O

-R
ing (Large).............10

x5pcs
D

T
X

C
8240

......3m
m

 Lock N
ut........................................Z

x10pcs
D

T
X

C
8647

......3x8m
m

 R
ound H

ead S
/T

 S
crew

............H
x10pcs

D
T

X
C

8648
......3x10m

m
 R

ound H
ead S

/T
 S

crew
..........B

x10pcs
D

T
X

C
8653

......3x12m
m

 C
ap H

ead M
achine S

crew
......N

x10pcs
D

T
X

C
8660

......3x3m
m

 S
et S

crew
.................................G

x10pcs
D

T
X

C
8676

......3x15m
m

 F
lat H

ead S
/T

 S
crew

............K
K

x10pcs

S
to

ck #
..............D

escrip
tio

n
D

T
X

C
8678

......3x8m
m

 F
lat H

ead S
/T

 S
crew

.................F
x10pcs

D
T

X
C

8679
......3x10m

m
 F

lat H
ead S

/T
 S

crew
..............C

x10pcs
D

T
X

C
9763

......3m
m

 F
lat W

asher..................................R
x10pcs

D
T

X
C

9764
......3m

m
 S

pring W
asher..............................O

x10pcs
D

T
X

Q
0207......3x12m

m
 R

ound H
ead S

/T
 S

crew
..........E

x10pcs
D

T
X

Q
0223......3x10m

m
 P

an H
ead S

/T
 S

crew
................T

x5pcs
D

T
X

Q
0241......4x15m

m
 F

lat H
ead S

/T
 S

crew
................U

x5pcs
D

T
X

Q
0257......3x15m

m
 R

ound H
ead M

achine S
crew

....V
x5pcs

D
T

X
Q

0259......4x10m
m

 R
ound H

ead M
achine S

crew
...W

x5pcs
D

T
X

Q
0275......3x16m

m
 F

lat H
ead M

achine S
crew

......D
D

x5pcs
D

T
X

Q
0279......4x10m

m
 F

lat H
ead M

achine S
crew

..........I
x5pcs

D
T

X
Q

0285......3x10m
m

 C
ap H

ead M
achine S

crew
........S

x5pcs
D

T
X

Q
0287......3x25m

m
 C

ap H
ead M

achine S
crew

.....E
E

x2pcs
D

T
X

Q
0305......4x4m

m
 S

et S
crew

...................................A
x3pcs

D
T

X
Q

0307......5x5m
m

 S
et S

crew
...................................D

x3pcs
D

T
X

Q
0320......5x10m

m
 S

et S
crew

.............................H
H

x10pcs
D

T
X

Q
0424......4m

m
 Lock N

ut.......................................A
A

x5pcs
D

T
X

Q
0524......3m

m
 E

-C
lip ...........................................J

x10pcs
D

T
X

Q
0525......4m

m
 E

-C
lip

............................................K
x10pcs

H
ardw

are
®

F
  3x8 F

lat H
ead S

/T
M

  3 m
m

 O
-R

ing
K

  4 m
m

 E
-C

lip
J  3 m

m
 E

-C
lip

O
  3 m

m
 S

pring
W

asher

Z
  3 m

m
Lock N

ut

H
H

  5x10
S

et S
crew

Q
  5x10

B
earing

B
B

  6x10
B

earing
C

C
  8x16

B
earing

D
  5x5

S
et S

crew
A

  4x4
S

et S
crew

G
  3x3

S
et S

crew

A
A

  4 m
m

Lock N
ut

G
G

  Linkage
C

ollar
R

  3x8
W

asher
II  2.5 m

m
Lock N

ut

C
  3x10 F

lat H
ead S

/T

K
K

  3x15 F
lat H

ead S
/T

U
  4x15 F

lat H
ead S

/T

H
  3x8 R

ound H
ead S

/T

B
  3x10 R

ound H
ead S

/T

E
  3x12 R

ound H
ead S

/T

V
  3x15 R

ound H
ead M

achine S
crew

T
  3x10 P

an H
ead S

/T

D
D

  3x16 F
lat H

ead
M

achine S
crew

W
  4x10 R

ound H
ead

M
achine S

crew

L
  4x12 R

ound H
ead

M
achine S

crew

X
  4x12 R

ound H
ead S

/T

Y
  4x22 R

ound H
ead S

/T

I  4x10 F
lat H

ead M
achine S

crew

P
  E

ngine M
ount S

crew
S

  3x10 C
ap H

ead M
achine S

crew

N
  3x12 C

ap H
ead M

achine S
crew

E
E

  3x25 C
ap H

ead M
achine S

crew

H
ardw

are C
h

art



R
ep

lacem
en

t P
arts

S
to

ck #
..............D

escrip
tio

n
D

T
X

C
4100

.........A
ir F

ilter S
et..........130,131,132,133,134,C

x1pc
D

T
X

C
4101 ........A

ir F
ilter E

lem
ent..................................132

x1pc
D

T
X

C
4102

.........B
all C

up S
et R

ear..................70,71,72,73
x2pcs

D
T

X
C

4103
.........B

all E
nd 7.8 x 7m

m
..............................61 x2pcs

D
T

X
C

4104
.........B

all E
nd 7.8 x 9m

m
..............................73

x2pcs
D

T
X

C
4105

.........B
all E

nd 7.8 x 10.5m
m

.........................72
x2pcs

D
T

X
C

4106
.........B

all E
nd 6.8 x 9m

m
..............................36

x6pcs
D

T
X

C
4107

.........B
all E

nd 6 x 13m
m

 ............................141
x4pcs

D
T

X
C

4108
.........B

all E
nd 6.8 x 6.3m

m
.........................142

x4pcs
D

T
X

C
4109

.........B
ody (R

ed)..................................................x1pc
D

T
X

C
4110

.........B
ody (B

lue)..................................................x1pc
D

T
X

C
4111

.........B
ody (O

range).............................................x1pc
D

T
X

C
4112

.........B
ody (B

lack)................................................x1pc
D

T
X

C
4113

.........B
ody (P

urple)
..............................................x1pc

D
T

X
C

4114
.........B

ody (G
reen)...............................................x1pc

D
T

X
C

4115
.........B

ody C
lip

............................................143
x4pcs

D
T

X
C

4116
S

T......B
ody M

ount F
/R

 S
et..........................92,93 x1pc

D
T

X
C

4117
.........B

race Front.............................................98
x1pc

D
T

X
C

4118
S

T......B
race C

enter S
et...............................94,95

x1pc
D

T
X

C
4119

.........B
race Front H

inge P
in

..........................100
x1pc

D
T

X
C

4120
.........B

race C
enter D

ifferential........................19
x1pc

D
T

X
C

4121
.........B

rake C
am

 F
&

R
 S

et..........24,25
x1pc, G

x2pcs
D

T
X

C
4122

.........B
rake D

isk
............................................20

x2pcs
D

T
X

C
4123

.........B
rake C

aliper........................................21 x4pcs
D

T
X

C
4124

.........B
rake P

ad
.............................................22

x4pcs
D

T
X

C
4125

.........B
rake Lever

..........................................23
x2pcs

D
T

X
C

4126
S

T......B
ulkhead F

/R
 D

ifferential...53,54
x1pc, B

x2pcs
D

T
X

C
4127

S
T......B

ulkhead C
enter D

ifferetial...................16
x1pc,

17,18
x2pcs, E

x4pcs
D

T
X

C
4128

.........B
ulkhead S

crew
 P

in S
et..............120,121

x2pcs
D

T
X

C
4129

S
T......B

um
per Front..........................................55

x1pc
D

T
X

C
4130

.........C
hassis P

late
.......................................107

x1pc
D

T
X

C
4131

S
T......C

hassis S
ide G

uard S
et....................90,91

x1pc
D

T
X

C
4132

.........C
lutch B

ell S
et 13T

........135,S
,R

x1pc, Q
x2pcs

D
T

X
C

4133
.........C

lutch S
hoe .......................................136

x3pcs
D

T
X

C
4134

.........C
lutch N

ut.............................................138
x1pc

D
T

X
C

4135
.........C

lutch S
pring

......................................137
x3pcs

D
T

X
C

4136
.........D

ecal S
heet.................................................x1pc

D
T

X
C

4137
.........D

iff Internal G
ear S

et............1,2
x2pcs, 3

x4pcs
D

T
X

C
4138

.........D
ifferential F

/R
 D

rive Joint......................4
x2pcs

D
T

X
C

4139
.........D

ifferential S
haft S

et.............5,6 x2pcs, 7 x4pcs
D

T
X

C
4140

.........D
ifferential C

ase
...........................8,9,10,A

 x1pc
D

T
X

C
4141

.........D
ifferential C

enter D
rive Joint...............12 x2pcs

D
T

X
C

4142
.........D

iff R
ing &

 P
inion G

ear...9,13,14 x1pc, C
 x4pcs

D
T

X
C

4143
.........D

og B
one C

enter S
et....................104,105 x1pc

D
T

X
C

4144
.........D

og B
one F

/R
.....................................106 x2pcs

D
T

X
C

4145
.........D

rive H
ex F

/R
..............................108,109 x2pcs

D
T

X
C

4146
.........D

rive A
xle Front S

tub S
et...............102,D

 x2pcs
D

T
X

C
4147

.........D
rive A

xle R
ear S

tub S
et................103,D

 x2pcs
D

T
X

C
4148

.........D
rive C

up C
enter..............................15,D

 x2pcs
D

T
X

C
4149

.........E
xhaust P

ipe M
ount................113,114,A

,I x1pc
D

T
X

C
4150

.........E
xhaust M

anifold &
 S

pring
.....126,127,128 x1pc

D
T

X
C

4151
.........E

xhaust P
ipe C

oupler
..........................125 x1pc

D
T

X
C

4152
.........E

xhaust Tuned P
ipe

..........................129,A
 x1pc

D
T

X
C

4154
.........E

ngine M
ount..........115,116 x1pc, P,N

,O
x4pcs

D
T

X
C

4155
.........F

lyw
heel...............................................139 x1pc

D
T

X
C

4156
.........F

uel Tank 125cc
.........112 x1pc, 111,M

,E
 x2pcs

D
T

X
C

4157
S

T......H
ub Front C

-C
arrier..........56,57 x1pc, 58

x4pcs
D

T
X

C
4158

S
T......H

ub R
ear C

arrier..............68,69 x1pc, 67
x4pcs

D
T

X
C

4159
.........K

ingpin B
ushing

....................................58
x4pcs

D
T

X
C

4160
.........K

nuckle A
rm

.......................75,76
x1pc, L

x4pcs
D

T
X

C
4161

.........Linkage S
teering

...............35
x1pc, 34,36

x2pcs

D
T

X
C

4162
.........Linkage T

hrottle &
 B

rake W
ire S

et........32
x1pc,

31,33 x3pcs, G
,G

G
x4pcs

D
T

X
C

4163
S

T......Linkage S
ervo H

orn S
et...................28,30 x1pc,

E
,H

 x2pcs, 29 x3pcs
D

T
X

C
4164

S
T......R

adio S
ealed B

ox
.........37,38,39

x1pc, B
 x6pcs 

D
T

X
C

4165
.........R

od Front U
pper C

am
ber.....................62

x2pcs
D

T
X

C
4166

.........R
od R

ear U
pper C

am
ber

.....................74
x2pcs

D
T

X
C

4167
.........S

crew
 P

in 3 x 18m
m

..........................117
x4pcs

D
T

X
C

4168
.........S

crew
 P

in 3 x 35m
m

..........................118
x2pcs

D
T

X
C

4169
.........S

crew
 P

in 3 x42m
m

...........................119
x2pcs

D
T

X
C

4170
S

T......S
ervo Tray S

et....................26
x1pc, 27,B

x4pcs
D

T
X

C
4171

.........S
ervo S

aver S
pring &

 P
ost...........49,50,51 x1pc

D
T

X
C

4172
.........S

hock Front S
et A

ssem
bled

...........142,148,149,
150,151,152,153,155,157,158,159,
160,162,163,II,JJ

x2pcs, M
 x4pcs

D
T

X
C

4173
.........S

hock R
ear S

et A
ssem

bled
...........142,148,149,

150,151,152,154,156,157,158,159,
161,162,163,II,JJ

x2pcs, M
 x4pcs

D
T

X
C

4174
.........S

hock Front B
ody &

 C
ap

.............149,155
x2pcs

D
T

X
C

4175
.........S

hock R
ear B

ody &
 C

ap
.............149,156

x2pcs
D

T
X

C
4176

.........S
hock Internal P

art S
et..............153,154

x2pcs,
150,151,152,157,158,II,JJ x4pcs, M

x8pcs
D

T
X

C
4177

.........S
hock P

lastic P
art S

et...148,159,162,163 x4pcs
D

T
X

C
4178

.........S
hock Front S

pring
.............................160 x2pcs

D
T

X
C

4179
.........S

hock R
ear S

pring
.............................161

x2pcs
D

T
X

C
4180

.........S
hock Front Tow

er..................................99 x1pc
D

T
X

C
4181

.........S
hock R

ear Tow
er................................101 x1pc

D
T

X
C

4182
.........S

teel S
pur G

ear 46T
............9,11 x1pc, B

 x4pcs
D

T
X

C
4183

S
T......S

teering B
ellcrank S

et..................42,43,44 x1pc
D

T
X

C
4184

.........S
teering P

ost......................................45,I x2pcs
D

T
X

C
4185

.........S
teering B

ushing S
et..................46,47,48 x2pcs

D
T

X
C

4186
.........S

teering D
raglink....................................52 x1pc

D
T

X
C

4187
S

T......S
uspension Front Low

er A
rm

...............64 x2pcs
D

T
X

C
4188

S
T......S

uspension R
ear Low

er A
rm

...............66 x2pcs
D

T
X

C
4189

S
T......S

usp Front U
pper A

rm
 S

et.........59,60,61 x2pcs
D

T
X

C
4190

.........S
usp H

inge P
in 3 x 40m

m
.....63 x2pcs, J x4pcs

D
T

X
C

4191
.........S

usp H
inge P

in 4 x 68m
m

....65 x2pcs, K
 x4pcs

D
T

X
C

4192
S

T......S
usp A

rm
 M

ount B
lock S

et.....81,82,83,84 x1pc
D

T
X

C
4193

S
T......S

usp A
rm

 R
ear M

ount B
lock 3°.............79 x1pc

D
T

X
C

4194
S

T......S
usp A

rm
 R

ear M
ount B

lock 2°.............80 x1pc
D

T
X

C
4195

.........T
ie R

od S
teering

.............78 x2pcs, 36,77 x4pcs
D

T
X

C
4196

.........T
ire w

/W
heel.........................122,123,124 x2pcs

D
T

X
C

4197
S

T......Transponder M
ount S

et.....................40,41 x1pc
D

T
X

C
4198

.........W
heel N

ut...........................................110 x4pcs
D

T
X

C
4199

.........W
heel.................................................122 x2pcs

D
T

X
C

4200
S

T......W
ing M

ount S
et......................85,86,87,88

x1pc,
89 x3pcs, B

 x6pcs
D

T
X

C
4201

.........W
ing

.......................................96
x1pc, 97 x2pcs

D
T

X
C

4202
.........S

crew
 P

in 3 x 15m
m

 .........................144 x4pcs
D

T
X

C
4204

.........S
crew

 P
in 3 x 27m

m
..........................145 x4pcs

D
T

X
C

4205
.........S

crew
 P

in 3 x 45m
m

..........................146 x2pcs
D

T
X

C
4206

.........F
lyw

heel C
ollet.....................................140 x1pc

D
T

X
G

0568
........E

xhaust G
asket....................................147 x1pc

D
T

X
Z

1097
.........Instruction M

anual.......................................x1pc
D

T
X

Z
1098

.........E
xploded V

iew
/P

arts List.............................x1pc

To order replacem
ent parts or to send your m

odelin for repairs
covered 

under 
w

arranty, 
you 

should 
send 

your 
m

odel 
to

D
uraTrax’s authorized U

.S
.repair facility:

H
obby S

ervices
3002 N

.A
pollo D

rive, S
uite 1, C

ham
paign, Illinois 61822

A
ttn.S

ervice D
epartm

ent
P

hone:(217) 398-0007  9:00 A.M
.- 5:00 P.M

.
C

entral T
im

e M
-F

E
-M

ail: h
o

b
byservices@

h
o

b
b

ico
.co

m
S

T
 in

d
icates S

tress-Tech
™

p
art

™

S
to

ck #
..............D

escrip
tio

n
D

T
X

C
1535

......5x10m
m

 B
all B

earing
..............................Q

x2pcs
D

T
X

C
1561

......6x10m
m

 B
all B

earing
...........................B

B
 x2pcs

D
T

X
C

1585
......8x16m

m
 B

all B
earing

...........................C
C

x2pcs
D

T
X

C
2415

......A
ntenna Tube

.........................................F
F

x2pcs
D

T
X

C
4162

......Linkage C
ollar

......................................G
G

x4pcs
D

T
X

C
4207

......4x12m
m

 R
ound H

ead M
achine S

crew
..L

x10pcs
D

T
X

C
4208

......3m
m

 O
-R

ing
..........................................M

x10pcs
D

T
X

C
4209

......E
ngine M

ount S
crew

...............................P
x4pcs

D
T

X
C

4210
......4x12m

m
 R

ound H
ead S

/T
 S

crew
..........X

x10pcs
D

T
X

C
4211

......4x22m
m

 R
ound H

ead S
/T

 S
crew

..........Y
x10pcs

D
T

X
C

4212
......2.5m

m
 Lock N

ut.....................................II
x10pcs

D
T

X
C

4213
......S

hock C
-C

lip
........................................JJ

x10pcs
D

T
X

C
4214

......D
ifferential S

eal O
-R

ing (S
m

all).............9
x10pcs

D
T

X
C

4215
......D

ifferential S
eal O

-R
ing (Large).............10

x5pcs
D

T
X

C
8240

......3m
m

 Lock N
ut........................................Z

x10pcs
D

T
X

C
8647

......3x8m
m

 R
ound H

ead S
/T

 S
crew

............H
x10pcs

D
T

X
C

8648
......3x10m

m
 R

ound H
ead S

/T
 S

crew
..........B

x10pcs
D

T
X

C
8653

......3x12m
m

 C
ap H

ead M
achine S

crew
......N

x10pcs
D

T
X

C
8660

......3x3m
m

 S
et S

crew
.................................G

x10pcs
D

T
X

C
8676

......3x15m
m

 F
lat H

ead S
/T

 S
crew

............K
K

x10pcs

S
to

ck #
..............D

escrip
tio

n
D

T
X

C
8678

......3x8m
m

 F
lat H

ead S
/T

 S
crew

.................F
x10pcs

D
T

X
C

8679
......3x10m

m
 F

lat H
ead S

/T
 S

crew
..............C

x10pcs
D

T
X

C
9763

......3m
m

 F
lat W

asher..................................R
x10pcs

D
T

X
C

9764
......3m

m
 S

pring W
asher..............................O

x10pcs
D

T
X

Q
0207......3x12m

m
 R

ound H
ead S

/T
 S

crew
..........E

x10pcs
D

T
X

Q
0223......3x10m

m
 P

an H
ead S

/T
 S

crew
................T

x5pcs
D

T
X

Q
0241......4x15m

m
 F

lat H
ead S

/T
 S

crew
................U

x5pcs
D

T
X

Q
0257......3x15m

m
 R

ound H
ead M

achine S
crew

....V
x5pcs

D
T

X
Q

0259......4x10m
m

 R
ound H

ead M
achine S

crew
...W

x5pcs
D

T
X

Q
0275......3x16m

m
 F

lat H
ead M

achine S
crew

......D
D

x5pcs
D

T
X

Q
0279......4x10m

m
 F

lat H
ead M

achine S
crew

..........I
x5pcs

D
T

X
Q

0285......3x10m
m

 C
ap H

ead M
achine S

crew
........S

x5pcs
D

T
X

Q
0287......3x25m

m
 C

ap H
ead M

achine S
crew

.....E
E

x2pcs
D

T
X

Q
0305......4x4m

m
 S

et S
crew

...................................A
x3pcs

D
T

X
Q

0307......5x5m
m

 S
et S

crew
...................................D

x3pcs
D

T
X

Q
0320......5x10m

m
 S

et S
crew

.............................H
H

x10pcs
D

T
X

Q
0424......4m

m
 Lock N

ut.......................................A
A

x5pcs
D

T
X

Q
0524......3m

m
 E

-C
lip ...........................................J

x10pcs
D

T
X

Q
0525......4m

m
 E

-C
lip

............................................K
x10pcs

H
ardw

are
®

F
  3x8 F

lat H
ead S

/T
M

  3 m
m

 O
-R

ing
K

  4 m
m

 E
-C

lip
J  3 m

m
 E

-C
lip

O
  3 m

m
 S

pring
W

asher

Z
  3 m

m
Lock N

ut

H
H

  5x10
S

et S
crew

Q
  5x10

B
earing

B
B

  6x10
B

earing
C

C
  8x16

B
earing

D
  5x5

S
et S

crew
A

  4x4
S

et S
crew

G
  3x3

S
et S

crew

A
A

  4 m
m

Lock N
ut

G
G

  Linkage
C

ollar
R

  3x8
W

asher
II  2.5 m

m
Lock N

ut

C
  3x10 F

lat H
ead S

/T

K
K

  3x15 F
lat H

ead S
/T

U
  4x15 F

lat H
ead S

/T

H
  3x8 R

ound H
ead S

/T

B
  3x10 R

ound H
ead S

/T

E
  3x12 R

ound H
ead S

/T

V
  3x15 R

ound H
ead M

achine S
crew

T
  3x10 P

an H
ead S

/T

D
D

  3x16 F
lat H

ead
M

achine S
crew

W
  4x10 R

ound H
ead

M
achine S

crew

L
  4x12 R

ound H
ead

M
achine S

crew

X
  4x12 R

ound H
ead S

/T

Y
  4x22 R

ound H
ead S

/T

I  4x10 F
lat H

ead M
achine S

crew

P
  E

ngine M
ount S

crew
S

  3x10 C
ap H

ead M
achine S

crew

N
  3x12 C

ap H
ead M

achine S
crew

E
E

  3x25 C
ap H

ead M
achine S

crew

H
ardw

are C
h

art



D

108

109

58
CC

75

58

117
61

60LCC

L
56 62

102

J
59

63

118

64

106

HH

145

120

120 54

5764

118

102

108

109

CC

CC

L58

76

L

58

117

63

59

53

62

60
61

J 104

15

D

AA
81

B

AA
AA

B

AA
82K

K

CCCC

D

106

14

65

121

121

65 100

X

X
X

X

141

Z
B

Z

K

B

K

145

J

141

B

99

EE

EE

W

W
F

98

W

92

W

144

144

21 22 22 21

20 I
I

I
I

18 24

17 G

16

19

23

E

E
E

E

23

25

17
G

18 21

22 22

21

144

144
20

C

27

27

C

2727
26

B

B
T
T

T
TTTT

T

H
E

B
B

Z
28 29

29

30
29

34
41 40

3534

36 36
V V

C C

B

Z

F

U
U

U U F F F F

90

122

123

124

110

111

111
C

M

E 112

C

M

E

P P

P P

F F F

C

C

C
C

AA

B

Z
U U

UU

AA

K

K

D

AA

AA
B

Z 95

3738

B
B

B

B D

108

CC

68

CC

109

11967 67

145

106

66

146

105

65

15

65 84
CC

106

103

CC

69 7371

74

119

70

72
V

EE

V

EE

X
Y

Z

K

B

K

B B

X Y

B

Z

CC

108

117

D109

6767

145

66

53
54

120

120

93
101

72

70

74

71
73 117

141

121

121

79

141

83

103

BB

31
31

31

G

33

32

G

GG

GG

GG
GG

G

33
33

G

39

55

107

91

KK

94
7736

Z
78

77
36

BB

49

50

BB51

42
43

44

BB
Z

45
45

Z

BB

V 52

Z
47

46

46
47

48

48

Z

77

77

Z

36

78

V

36

Z

J

I
I

B

B

V

V

B B B

Z
B

Z

85

86

89

89 89

88

87

96

97

97

14

KK

HH

HH

HH

130

131

132

133

N N

O
O

147
127

126

N

O
N

140

139138

136
136

135
136

137

113
114

137
A

Q

QRS
A

137

O

125

116

129

134

115

128

C

I

148

149

150

159151

152

153/154

155/156

M
157

M
158

JJ

142

163

160/161

162

II

Front/Rear Differential

L

L
L
L

13

CC

CC55 11 99 10 8

A

4

22 6

6

7
7

7
7

3 3

3

3

4

Center Differential

9

CC

A 8 10
12 1 91

11

CC

B
B

B
B 125 5

3

3

3

3

2

2

7
7

7
7

6

6



# Item Description Available in Stock #
1 Differential Large Washer ...............................................................................DTXC4137
2 Differential Bevel Gear....................................................................................DTXC4137
3 Differential Spider Gear ..................................................................................DTXC4137
4 Differential F/R Drive Joint..............................................................................DTXC4138
5 Differential Bevel Gear Drive Pin ....................................................................DTXC4139
6 Differential Spider Gear Shaft.........................................................................DTXC4139
7 Differential Bevel Gear Washer.......................................................................DTXC4139
8 Differential Case ............................................................................................DTXC4140
9 Differential Small O-Ring ............................................................DTXC4140, DTXC4214
10 Differential Large O-Ring ............................................................DTXC4140, DTXC4215
11 Steel Spur 46T Spur Gear .............................................................................DTXC4182
12 Differential Center Drive Joint.........................................................................DTXC4141
13 Differential Ring Gear .....................................................................................DTXC4142
14 Differential Pinion Gear...................................................................................DTXC4142
15 Differential Pinion Gear Drive Joint ................................................................DTXC4148
16 Fuel Splash Guard..........................................................................................DTXC4127
17 Brake Cam Bushing........................................................................................DTXC4127
18 Center Differential Bulkhead...........................................................................DTXC4127
19 Center Differential Brace ................................................................................DTXC4120
20 Brake Disc ......................................................................................................DTXC4122
21 Brake Caliper ..................................................................................................DTXC4123
22 Brake Pad .......................................................................................................DTXC4124
23 Brake Lever.....................................................................................................DTXC4125
24 Front Brake Cam.............................................................................................DTXC4121
25 Rear Brake Cam.............................................................................................DTXC4121
26 Servo Tray.......................................................................................................DTXC4170
27 Servo Tray Post...............................................................................................DTXC4170
28 Steering Servo Arm ........................................................................................DTXC4163
29 Throttle/Brake Linkage Pivot...........................................................................DTXC4163
30 Throttle/Brake Servo Arm ...............................................................................DTXC4163
31 Throttle/Brake Linkage Ball Cup.....................................................................DTXC4162
32 Throttle/Brake Linkage Wire ...........................................................................DTXC4162
33 Throttle Linkage Spring ..................................................................................DTXC4162
34 Steering Rod Ball Cup....................................................................................DTXC4161
35 Steering Threaded Rod ..................................................................................DTXC4161
36 6.8 x 9mm Ball End ....................................................................DTXC4161, DTXC4106
37 Radio Box Bottom...........................................................................................DTXC4164
38 Receiver Battery Holder .................................................................................DTXC4164
39 Radio Box Top.................................................................................................DTXC4164
40 Personal Transponder Mount..........................................................................DTXC4197
41 Standard Transponder Mount .........................................................................DTXC4197
42 Upper Right Bellcrank.....................................................................................DTXC4183
43 Lower Right Bellcrank.....................................................................................DTXC4183
44 Left Bellcrank ..................................................................................................DTXC4183
45 Steering Bellcrank Post ..................................................................................DTXC4184
46 Steering Drag Link Shaft ................................................................................DTXC4185
47 Steering Drag Link Bushing............................................................................DTXC4185
48 Steering Drag Link Washer.............................................................................DTXC4185
49 Steering Servo Saver Post .............................................................................DTXC4171
50 Steering Servo Saver Spring ..........................................................................DTXC4171
51 Steering Servo Saver Spring Holder ..............................................................DTXC4171
52 Steering Drag Link..........................................................................................DTXC4186
53 F/R Bulkhead Back.........................................................................................DTXC4126
54 F/R Bulkhead Front.........................................................................................DTXC4126
55 Front Bumper ..................................................................................................DTXC4129
56 Right C-Hub Carrier........................................................................................DTXC4157
57 Left C-Hub Carrier ..........................................................................................DTXC4157
58 Steering Kingpin Bushing ...........................................................DTXC4157, DTXC4159
59 Front Upper Arm.............................................................................................DTXC4189
60 Front Upper Arm Ball Cup ..............................................................................DTXC4189
61 7.8 x 7mm Ball End ....................................................................DTXC4189, DTXC4103
62 Front Upper Arm Threaded Rod.....................................................................DTXC4165
63 Upper Arm Hinge Pin .....................................................................................DTXC4190
64 Front Lower Suspension Arm .........................................................................DTXC4187
65 Lower Arm Hinge Pin......................................................................................DTXC4191
66 Rear Lower Suspension Arm..........................................................................DTXC4188

67 Wheelbase Adjustmant Spacer ......................................................................DTXC4158
68 Right Rear Hub Carrier...................................................................................DTXC4158
69 Left Rear Hub Carrier .....................................................................................DTXC4158
70 Rear Upper Arm Long Ball Cup .....................................................................DTXC4102
71 Rear Upper Arm Short Ball Cup.....................................................................DTXC4102
72 7.8 x 10.5mm Ball End ...............................................................DTXC4102, DTXC4105
73 7.8 x 9mm Ball End ....................................................................DTXC4102, DTXC4104
74 Rear Upper Arm Threaded Rod .....................................................................DTXC4166
75 Right Front Knuckle Arm.................................................................................DTXC4160
76 Left Front Knuckle Arm...................................................................................DTXC4160
77 Steering Tie Rod Ball Cup ..............................................................................DTXC4195
78 Steering Tie Rod Threaded Rod.....................................................................DTXC4195
79 Rear 3 Degrees Toe In Arm Holder ................................................................DTXC4194
80 Rear 2 Degrees Toe In Arm Holder ...............................................................DTXC4193
81 Front Rear Upper Arm Holder ........................................................................DTXC4192
82 Front Rear Lower Arm Holder ........................................................................DTXC4192
83 Rear Front Wing Mount ..................................................................................DTXC4192
84 Rear Front Lower Arm Holder ........................................................................DTXC4192
85 Right Rear Wing Strut ....................................................................................DTXC4200
86 Left Rear Wing Strut .......................................................................................DTXC4200
87 Right Wing Adjustment Mount ........................................................................DTXC4200
88 Left Wing Adjustment Mount ..........................................................................DTXC4200
89 Wing Mount Support Post...............................................................................DTXC4200
90 Left Side Guard ..............................................................................................DTXC4131
91 Right Side Guard ............................................................................................DTXC4131
92 Front Body Mount ...........................................................................................DTXC4116
93 Rear Body Mount............................................................................................DTXC4116
94 Front Center Support Brace ...........................................................................DTXC4118
95 Rear Center Support Brace............................................................................DTXC4118
96 Rear Wing (White) ..........................................................................................DTXC4201
97 Rear Wing Button (White)...............................................................................DTXC4201
98 Front Upper Support Brace ............................................................................DTXC4117
99 Front Shock Tower ..........................................................................................DTXC4180
100 Front Hinge Pin Brace ....................................................................................DTXC4119
101 Rear Shock Tower...........................................................................................DTXC4181
102 Front Drive Axle Stub......................................................................................DTXC4146
103 Rear Drive Axle Stub ......................................................................................DTXC4147
104 Center Front Dog Bone...................................................................................DTXC4143
105 Center Rear Dog Bone ...................................................................................DTXC4143
106 F/R Drive Dog Bone .......................................................................................DTXC4144
107 Main Chassis ..................................................................................................DTXC4130
108 Drive Hex ........................................................................................................DTXC4145
109 Drive Pin .........................................................................................................DTXC4145
110 Wheel Nut .......................................................................................................DTXC4198
111 Fuel Tank Support Post ..................................................................................DTXC4156
112 Fuel Tank .......................................................................................................DTXC4156
113 Exhaust Tuned Pipe Holder Mount .................................................................DTXC4149
114 Exhaust Tuned Pipe Holder Wire....................................................................DTXC4149
115 Right Side Engine Mount................................................................................DTXC4154
116 Left Side Engine Mount ..................................................................................DTXC4154
117 3 x 18mm Screw Pin.......................................................................................DTXC4167
118 3 x 35mm Screw Pin.......................................................................................DTXC4168
119 3 x 42mm Screw Pin.......................................................................................DTXC4169
120 4 x 37mm Screw Pin.......................................................................................DTXC4128
121 4 x 62mm Screw Pin.......................................................................................DTXC4128
122 Wheel..........................................................................................DTXC4199, DTXC4196
123 Foam Insert.....................................................................................................DTXC4196
124 Tire..................................................................................................................DTXC4196
125 Silicone Exhaust Coupler ...............................................................................DTXC4151
126 Manifold ..........................................................................................................DTXC4150
127 Manifold Mounting Ring ..................................................................................DTXC4150
128 Manifold Mounting Spring...............................................................................DTXC4150
129 Tuned Pipe......................................................................................................DTXC4152
130 Air Filter Rain Sleeve ......................................................................................DTXC4100
131 Air Filter Top....................................................................................................DTXC4100
132 Air Filter Element ........................................................................DTXC4100, DTXC4101
133 Air Filter Bottom..............................................................................................DTXC4100
134 Air Filter Connector.........................................................................................DTXC4100
135 13T Clutch Bell ...............................................................................................DTXC4132
136 Clutch Shoes ..................................................................................................DTXC4133
137 Clutch Spring ..................................................................................................DTXC4134
138 Clutch Nut .......................................................................................................DTXC4135
139 Flywheel..........................................................................................................DTXC4155

140 Flywheel Collet ...............................................................................................DTXC4206
141 6 x 13mm Ball End .........................................................................................DTXC4107
142 6.8 x 6.3mm Ball End .....................................................................................DTXC4108
143 Body Clip ........................................................................................................DTXC4115
144 3 x 15mm Screw Pin.......................................................................................DTXC4202
145 3 x 27mm Screw Pin.......................................................................................DTXC4204
146 3 x 45mm Screw Pin.......................................................................................DTXC4205
147 Exhaust Gasket ..............................................................................................DTXG0568
148 Shock Cap Joint......................................................DTXC4172, DTXC4173, DTXC4177
149 Shock Cap...........................................DTXC4172, DTXC4173, DTXC4174, DTXC4175
150 Shock Bladder.........................................................DTXC4172, DTXC4173, DTXC4176
151 Shock Piston ...........................................................DTXC4172, DTXC4173, DTXC4176
152 Shock Washer .........................................................DTXC4172, DTXC4173, DTXC4176
153 Front Shock Shaft ......................................................................DTXC4172, DTXC4176,
154 Rear Shock Shaft........................................................................DTXC4173, DTXC4176
155 Front Shock Body ...................................................DTXC4172, DTXC4174, DTXC4176
156 Rear Shock Body....................................................DTXC4173, DTXC4175, DTXC4176
157 Thick Shock Seal Spacer........................................DTXC4172, DTXC4173, DTXC4176
158 Thin Shock Seal Spacer .........................................DTXC4172, DTXC4173, DTXC4176
159 Upper Shock Spring Retainer .................................DTXC4172, DTXC4173, DTXC4177
160 Front Shock Spring .................................................DTXC4172, DTXC4173, DTXC4178
161 Rear Shock Spring..................................................DTXC4172, DTXC4173, DTXC4179
162 Lower Shock Spring Retainer .................................DTXC4172, DTXC4173, DTXC4177
163 Shock Ball Cup .......................................................DTXC4172, DTXC4173, DTXC4177

HARDWARE
A 4 x 4mm Set Screw ........................................................................................DTXQ0305
B 3 x 10mm Round Head Self Tapping Screw ..................................................DTXQ0263
C 3 x 10mm Flat Head Self Tapping Screw .......................................................DTXC8679
D 5 x 5mm Set Screw ........................................................................................DTXQ0307
E 3 x 12mm Round Head Self Tapping Screw ..................................................DTXQ0263
F 3 x 8mm Flat Head Self Tapping Screw .........................................................DTXC8678
G 3 x 3mm Set Screw ........................................................................................DTXC8660
H 3 x 8mm Round Head Self Tapping Screw ....................................................DTXQ0263
I 4 x 10mm Flat Head Machine Screw .............................................................DTXQ0279
J 3mm E-Clip ....................................................................................................DTXQ0524
K 4mm E-Clip.....................................................................................................DTXQ0525
L 4 x 12mm Round Head Machine Screw.........................................................DTXC4207
M 3mm O-Ring ...................................................................................................DTXC4208
N 3 x 12mm Cap Head Machine Screw.............................................................DTXC8653
O 3mm Spring Washer .......................................................................................DTXC9764
P Engine Mount Screw.......................................................................................DTXC4209
Q 5 x 10mm Ball Bearing ...................................................................................DTXC1535
R 3mm Flat Washer............................................................................................DTXC9763
S 3 x 10mm Cap Head Machine Screw.............................................................DTXQ0285
T 3 x 10mm Pan Head Self Tapping Screw.......................................................DTXQ0223
U 4 x 15mm Flat Head Self Tapping Screw .......................................................DTXQ0241
V 3 x 15mm Round Head Machine Screw.........................................................DTXQ6844
W 4 x 10mm Round Head Machine Screw.........................................................DTXQ0259
X 4 x 12mm Round Head Self Tapping Screw...................................................DTXC4210
Y 4 x 22mm Round Head Self Tapping Screw...................................................DTXC4211
Z 3mm Lock Nut.................................................................................................DTXC8240
AA 4mm Lock Nut ................................................................................................DTXQ0424
BB 6 x 10mm Ball Bearing ...................................................................................DTXC1561
CC 8 x 16mm Ball Bearing ...................................................................................DTXC1585
DD 3 x 16mm Flat Head Machine Screw .............................................................DTXQ0275
EE 3 x 25mm Cap Head Machine Screw.............................................................DTXQ0287
FF Antenna Tube..................................................................................................DTXC2415
GG Linkage Collar.................................................................................................DTXC4162
HH 5 x 10mm Set Screw ......................................................................................DTXQ0320
II 2.5mm Lock Nut..............................................................................................DTXC4212
JJ C-Clip..............................................................................................................DTXC4213
KK 3 x 15mm Flat Head Machine Screw .............................................................DTXC8676

This parts list shows the key number, part description and parts bag stock
number for ordering. If there are multiple stock numbers listed, that particular
part is available in several places. Refer to the replacement parts bag list for
the contents of each parts bag.



D
T

X
Z

1098 F
or D

T
X

D
76**

E
ntire C

ontents C
opyright ©

2006

P
IT

 T
E

C
H

™
C

A
R

 S
TA

N
D

D
T

X
C

2370,D
T

X
C

2371
D

T
X

C
2372,D

T
X

C
2373

S
to

ck #
D

escrip
tio

n
In

clu
d

es
D

T
X

G
0351

......Front B
earing

...............................7
x1pc

D
T

X
G

0364
......R

ear B
earing

................................8 x1pc
D

T
X

G
0404

......C
arburetor D

ust B
oot.................26

x1pc
D

T
X

G
0408

......C
arburetor B

ody.........................22
x1pc

D
T

X
G

0413
......S

lide V
alve

.................................23
x1pc

D
T

X
G

0432
......C

arburetor G
asket S

et.....26,30,32x1pc,
29,34

x2pcs,
24

x3pcs
D

T
X

G
0444

......C
arburetor C

om
plete.......................x1pc

D
T

X
G

0461
......C

arburetor R
etainer set...36,37,38

x1pc
D

T
X

G
0469

......C
arburetor O

-R
ing

....................29
x2pcs

D
T

X
G

0474
......C

onnecting R
od

...........................6
x1pc

D
T

X
G

0491
......C

over P
late for R

ecoil..........16,17
x1pc,

18
x4pcs

D
T

X
G

0509
......B

ackplate S
crew

s.....................18
x4pcs

D
T

X
G

0527
......C

rankcase
....................................1

x1pc
D

T
X

G
0539

......S
G

 C
rankshaft.............................9

x1pc
D

T
X

G
0546

......P
iston / C

ylinder S
et.................2,3

x1pc
D

T
X

G
0556

......F
uel Inlet N

ozzle
..............30,31,32 x1pc

D
T

X
G

0574
......H

ead B
utton w

ith S
him

s
.............5

x1pc,
12 x2pcs

S
to

ck #
D

escrip
tio

n
In

clu
d

es
D

T
X

G
0579

......B
lue C

ylinder H
ead

.....................4 x1pc,
12 x4pcs

D
T

X
G

0596
......H

ead S
him

 / G
asket set............16 x1pc,

12 x2pcs
D

T
X

G
0598

......Low
 S

peed N
eedle....................25 x1pc,

24 x2pcs
D

T
X

G
0610

......C
ylinder H

ead S
crew

s..............12 x4pcs
D

T
X

G
0618

......H
igh S

peed N
eedle S

ocket........33
x1pc

D
T

X
G

0621
......H

igh S
peed N

eedle ..............34,35
x1pc

D
T

X
G

0637
......O

ne-w
ay B

earing
.......................19

x1pc
D

T
X

G
0646

......P
iston P

in S
et...........................10 x1pc,

11 x2pcs
D

T
X

G
0756

......R
ecoil S

tarter S
et......................20 x1pc,

21 x3pcs
D

T
X

G
0771

......S
tart S

haft..................................15 x1pc
D

T
X

G
0777

......S
tart S

haft P
in

...................... 13,14 x1pc
D

T
X

G
0801

......T
hrottle A

rm
...............................27

x1pc
D

T
X

G
0814

......T
hrottle S

top S
crew

...................28 x1pc

O
p

tio
n

al P
art:

D
T

X
G

0490
......C

over P
late S

tandard

353433

32313022

28
2324

25
26

27

7

29

4

512

122310
11

11

6

38
37

36

1

8

9

1314

15
16

17

19
2021

18

S
U

P
E

R
T

IG
R

E
®

G
27C

X
 E

n
g

in
e

O
th

er Item
s A

vailable fro
m

 D
u

raTrax

C
L

E
A

N
 F

L
O

W
™

X
L

 F
U

E
L

 F
ILT

E
R

D
T

X
C

2552

U
LT

IM
A

T
E

TO
O

L
 S

E
T

D
T

X
R

0400

FA
IL

S
A

F
E

 U
N

IT
D

T
X

M
4000

K
W

IK
 P

IT
™

S
U

P
E

R
 S

TA
R

T
D

T
X

P
6005

F
L

A
S

H
P

O
IN

T
™

D
T

X
P

3100

V
isit o

u
r w

eb
site at w

w
w

.d
u

ratrax.co
m

 fo
r m

o
re excitin

g
 p

ro
d

u
cts fro

m
 D

u
raTrax!

C
A

M
B

E
R

 G
A

U
G

E
D

T
X

R
1145

P
IT

 T
E

C
H

™

T
H

R
E

A
D

L
O

C
K

E
R

D
T

X
R

2010
U

LT
IM

A
T

E
F

LY
W

H
E

E
L

 W
R

E
N

C
H

D
T

X
R

1105

F
R

E
Q

U
E

N
C

Y
 C

H
E

C
K

E
R

D
T

X
P

3110

C
L

U
T

C
H

 S
H

O
E

 TO
O

L
D

T
X

R
1110

C
R

A
N

K
S

H
A

F
T

 L
O

C
K

IN
G

 TO
O

L
D

T
X

R
1100

D
T

X
C

4300
........C

lutch B
ell 14T

D
T

X
C

4301
........Light W

eight 46T
 S

pur G
ear

D
T

X
C

4302
........A

lum
 S

ervo Tray P
ost (4)

D
T

X
C

4303
........A

lum
 R

ear Low
er S

uspension M
ount

D
T

X
C

4304
........A

lum
 R

ear W
ing M

ount S
upport

D
T

X
C

4305
........A

lum
 Front Low

er S
uspension M

ount
D

T
X

C
4306

........A
lum

 Front U
pper S

uspension M
ount

D
T

X
C

4307
........A

lum
 Fr/R

e C
enter B

race S
et

D
T

X
C

4308
........A

lum
 R

ace R
ear S

hock Tow
er

D
T

X
C

4309
........A

lum
 R

ace Front S
hock Tow

er
D

T
X

C
4310

........A
lum

 R
ear Toe In B

lock 3 D
egrees

D
T

X
C

4311
........A

lum
 R

ear Toe In B
lock 2 D

egrees
D

T
X

C
4312

........A
lum

 R
ear H

ub C
arrier

D
T

X
C

4313
........A

lum
 W

ing S
upport P

ost (3)
D

T
X

C
4314

........A
lum

 Tuned P
ipe E

xhaust M
ounting P

ost
D

T
X

C
4315

........A
lum

 Front K
nuckle A

rm
 S

et
D

T
X

C
4316

........Front U
niversal D

rive S
haft (2)

D
T

X
C

4317
........R

ear U
niversal D

rive S
haft (2)

D
T

X
C

4318
........C

enter U
niversal D

rive S
haft (2)

D
T

X
C

4319
........Light W

eight C
hassis

D
T

X
C

4320
........S

teel D
iff P

inion G
ear

D
T

X
C

4321
........S

teel D
iff R

ing G
ear

D
T

X
C

4322
........Fr/R

e A
nti R

oll B
ar S

et
D

T
X

C
4323

........A
lum

 W
ing W

asher (2)
D

T
X

C
4324

........A
lum

 S
ervo Tray 

D
T

X
C

4325
........A

lum
 Front H

inge P
in B

race
D

T
X

C
4326

........A
lum

 E
ngine M

ount S
et

D
T

X
C

4327
........Light W

eight Fr/R
e D

iff Joint (4)
D

T
X

C
4328

........Light W
eight C

enter D
rive C

up (2)
D

T
X

C
4329

........Light W
eight C

enter D
iff Joint (2)

D
T

X
C

4330
........S

teering Turnbuckle S
et (3)

D
T

X
C

4331
........Front Turnbuckle (2)

D
T

X
C

4332
........R

ear Turnbuckle (2)
D

T
X

C
4333

........C
lear B

ody

O
T

H
E

R
 H

O
P

-U
P

S
 A

VA
IL

A
B

L
E

 F
O

R
 YO

U
R

 R
A

Z
E

:

F
IE

L
D

 B
A

G
D

T
X

P
2010



D
T

X
Z

1098 F
or D

T
X

D
76**

E
ntire C

ontents C
opyright ©

2006

P
IT

 T
E

C
H

™
C

A
R

 S
TA

N
D

D
T

X
C

2370,D
T

X
C

2371
D

T
X

C
2372,D

T
X

C
2373

S
to

ck #
D

escrip
tio

n
In

clu
d

es
D

T
X

G
0351

......Front B
earing

...............................7
x1pc

D
T

X
G

0364
......R

ear B
earing

................................8 x1pc
D

T
X

G
0404

......C
arburetor D

ust B
oot.................26

x1pc
D

T
X

G
0408

......C
arburetor B

ody.........................22
x1pc

D
T

X
G

0413
......S

lide V
alve

.................................23
x1pc

D
T

X
G

0432
......C

arburetor G
asket S

et.....26,30,32x1pc,
29,34

x2pcs,
24

x3pcs
D

T
X

G
0444

......C
arburetor C

om
plete.......................x1pc

D
T

X
G

0461
......C

arburetor R
etainer set...36,37,38

x1pc
D

T
X

G
0469

......C
arburetor O

-R
ing

....................29
x2pcs

D
T

X
G

0474
......C

onnecting R
od

...........................6
x1pc

D
T

X
G

0491
......C

over P
late for R

ecoil..........16,17
x1pc,

18
x4pcs

D
T

X
G

0509
......B

ackplate S
crew

s.....................18
x4pcs

D
T

X
G

0527
......C

rankcase
....................................1

x1pc
D

T
X

G
0539

......S
G

 C
rankshaft.............................9

x1pc
D

T
X

G
0546

......P
iston / C

ylinder S
et.................2,3

x1pc
D

T
X

G
0556

......F
uel Inlet N

ozzle
..............30,31,32 x1pc

D
T

X
G

0574
......H

ead B
utton w

ith S
him

s
.............5

x1pc,
12 x2pcs

S
to

ck #
D

escrip
tio

n
In

clu
d

es
D

T
X

G
0579

......B
lue C

ylinder H
ead

.....................4 x1pc,
12 x4pcs

D
T

X
G

0596
......H

ead S
him

 / G
asket set............16 x1pc,

12 x2pcs
D

T
X

G
0598

......Low
 S

peed N
eedle....................25 x1pc,

24 x2pcs
D

T
X

G
0610

......C
ylinder H

ead S
crew

s..............12 x4pcs
D

T
X

G
0618

......H
igh S

peed N
eedle S

ocket........33
x1pc

D
T

X
G

0621
......H

igh S
peed N

eedle ..............34,35
x1pc

D
T

X
G

0637
......O

ne-w
ay B

earing
.......................19

x1pc
D

T
X

G
0646

......P
iston P

in S
et...........................10 x1pc,

11 x2pcs
D

T
X

G
0756

......R
ecoil S

tarter S
et......................20 x1pc,

21 x3pcs
D

T
X

G
0771

......S
tart S

haft..................................15 x1pc
D

T
X

G
0777

......S
tart S

haft P
in

...................... 13,14 x1pc
D

T
X

G
0801

......T
hrottle A

rm
...............................27

x1pc
D

T
X

G
0814

......T
hrottle S

top S
crew

...................28 x1pc

O
p

tio
n

al P
art:

D
T

X
G

0490
......C

over P
late S

tandard

353433

32313022

28
2324

25
26

27

7

29

4

512

122310
11

11

6

38
37

36

1

8

9

1314

15
16

17

19
2021

18

S
U

P
E

R
T

IG
R

E
®

G
27C

X
 E

n
g

in
e

O
th

er Item
s A

vailable fro
m

 D
u

raTrax

C
L

E
A

N
 F

L
O

W
™

X
L

 F
U

E
L

 F
ILT

E
R

D
T

X
C

2552

U
LT

IM
A

T
E

TO
O

L
 S

E
T

D
T

X
R

0400

FA
IL

S
A

F
E

 U
N

IT
D

T
X

M
4000

K
W

IK
 P

IT
™

S
U

P
E

R
 S

TA
R

T
D

T
X

P
6005

F
L

A
S

H
P

O
IN

T
™

D
T

X
P

3100

V
isit o

u
r w

eb
site at w

w
w

.d
u

ratrax.co
m

 fo
r m

o
re excitin

g
 p

ro
d

u
cts fro

m
 D

u
raTrax!

C
A

M
B

E
R

 G
A

U
G

E
D

T
X

R
1145

P
IT

 T
E

C
H

™

T
H

R
E

A
D

L
O

C
K

E
R

D
T

X
R

2010
U

LT
IM

A
T

E
F

LY
W

H
E

E
L

 W
R

E
N

C
H

D
T

X
R

1105

F
R

E
Q

U
E

N
C

Y
 C

H
E

C
K

E
R

D
T

X
P

3110

C
L

U
T

C
H

 S
H

O
E

 TO
O

L
D

T
X

R
1110

C
R

A
N

K
S

H
A

F
T

 L
O

C
K

IN
G

 TO
O

L
D

T
X

R
1100

D
T

X
C

4300
........C

lutch B
ell 14T

D
T

X
C

4301
........Light W

eight 46T
 S

pur G
ear

D
T

X
C

4302
........A

lum
 S

ervo Tray P
ost (4)

D
T

X
C

4303
........A

lum
 R

ear Low
er S

uspension M
ount

D
T

X
C

4304
........A

lum
 R

ear W
ing M

ount S
upport

D
T

X
C

4305
........A

lum
 Front Low

er S
uspension M

ount
D

T
X

C
4306

........A
lum

 Front U
pper S

uspension M
ount

D
T

X
C

4307
........A

lum
 Fr/R

e C
enter B

race S
et

D
T

X
C

4308
........A

lum
 R

ace R
ear S

hock Tow
er

D
T

X
C

4309
........A

lum
 R

ace Front S
hock Tow

er
D

T
X

C
4310

........A
lum

 R
ear Toe In B

lock 3 D
egrees

D
T

X
C

4311
........A

lum
 R

ear Toe In B
lock 2 D

egrees
D

T
X

C
4312

........A
lum

 R
ear H

ub C
arrier

D
T

X
C

4313
........A

lum
 W

ing S
upport P

ost (3)
D

T
X

C
4314

........A
lum

 Tuned P
ipe E

xhaust M
ounting P

ost
D

T
X

C
4315

........A
lum

 Front K
nuckle A

rm
 S

et
D

T
X

C
4316

........Front U
niversal D

rive S
haft (2)

D
T

X
C

4317
........R

ear U
niversal D

rive S
haft (2)

D
T

X
C

4318
........C

enter U
niversal D

rive S
haft (2)

D
T

X
C

4319
........Light W

eight C
hassis

D
T

X
C

4320
........S

teel D
iff P

inion G
ear

D
T

X
C

4321
........S

teel D
iff R

ing G
ear

D
T

X
C

4322
........Fr/R

e A
nti R

oll B
ar S

et
D

T
X

C
4323

........A
lum

 W
ing W

asher (2)
D

T
X

C
4324

........A
lum

 S
ervo Tray 

D
T

X
C

4325
........A

lum
 Front H

inge P
in B

race
D

T
X

C
4326

........A
lum

 E
ngine M

ount S
et

D
T

X
C

4327
........Light W

eight Fr/R
e D

iff Joint (4)
D

T
X

C
4328

........Light W
eight C

enter D
rive C

up (2)
D

T
X

C
4329

........Light W
eight C

enter D
iff Joint (2)

D
T

X
C

4330
........S

teering Turnbuckle S
et (3)

D
T

X
C

4331
........Front Turnbuckle (2)

D
T

X
C

4332
........R

ear Turnbuckle (2)
D

T
X

C
4333

........C
lear B

ody

O
T

H
E

R
 H

O
P

-U
P

S
 A

VA
IL

A
B

L
E

 F
O

R
 YO

U
R

 R
A

Z
E

:

F
IE

L
D

 B
A

G
D

T
X

P
2010




